



# Singapore Test Services

A company of ST Kinetics

Main Office:  
249 Jalan Boon Lay Singapore 619523  
Tel: (65) 6660 7271 / (65) 6660 7322  
Fax: (65) 6261 2617  
Website: www.test.com.sg  
E-mail: stsb@stengg.com  
(Regn. No.: 198004219D)

Branch Office:  
601 Rifle Range Road Singapore 588398  
Tel: (65) 6460 9171 Fax: (65) 6469 3842  
Block 4010 Ang Mo Kio Avenue 10  
TECHPLACE 1 #01-11 & 03-08 - 03-12  
Singapore 569626  
Tel: (65) 6854 3571 / 3567 Fax: (65) 6854 3566

Report No: **8451-0712-02615/1**  
Date of Report: **31 Jul 2012**

Client Reference: PO No. 2012-07-066  
Report Title: **Adhesion test of coated test panel**  
Client Details: **Richport Technology**  
No. 107 Neythal Road  
Singapore 628595  
Attn.: **Ms. Leah S. Reglos**  
Sample Description: Phosphorus and nickel contents coated test panel – Batch 1  
Test Standard: ASTM B571-97(2008) “Adhesion Testing of Metallic Coating”  
Date Received: 24 July 2012  
Date Tested: 25 July 2012  
Location of Test: 249 Jalan Boon Lay, Singapore 619523

**Test Results:** **Table 1: Adhesion Test (Thermal Shock)**

Sample Reference	Phosphorus and Nickel Plated Specimens	
	Adhesion Test (Thermal Shock)	
	Sample 1	Sample 2
July 2012	Satisfactory	Satisfactory

Choy Foo Kion  
Testing Officer

Wang Enhai  
Approving Officer  
Materials & Reliability/MED



**Report No: 8451-0712-02616/1**  
**Date of Report: 31 Jul 2012**

**Client Reference:** PO No. 2012-07-067  
**Report Title:** Adhesion test of coated test panel  
**Client Details:** Richport Technology  
No. 107 Neythal Road  
Singapore 628595  
**Attn.:** Ms. Leah S. Reglos  
**Sample Description:** Phosphorus and nickel contents coated test panel – Batch 2  
**Test Standard:** ASTM B571-97(2008) “Adhesion Testing of Metallic Coating”  
**Date Received:** 24 July 2012  
**Date Tested:** 25 July 2012  
**Location of Test:** 249 Jalan Boon Lay, Singapore 619523

**Test Results: Table 1: Adhesion Test (Thermal Shock)**

Sample Reference	Phosphorus and Nickel Plated Specimens	
	Adhesion Test (Thermal Shock)	
	Sample 1	Sample 2
July 2012	Satisfactory	Satisfactory

Choy Foo Kion  
Testing Officer

Wang Enhai  
Approving Officer  
Materials & Reliability/MED